
 

 

“Working Together For A Better Community-Serious About Service" 
Z:\MISC\WP5FILES\FILES.CPTA (Comp Plan TXT Amendment)\2020\CPTA20-0003 Water Master Plan Update\DLCD PAPA\CPTA20-0003 Water Master Plan.docx 

  Community Development Department 
    P.O. Box 970 ▪ 414 E First Street ▪ Newberg, Oregon 97132 

        503-537-1240 ▪ Fax 503-537-1272 ▪ www.newbergoregon.gov 

 

PLANNING COMMISSION STAFF REPORT 
COMPREHENSIVE PLAN TEXT AMENDMENT TO AMEND THE 2017 WATER MASTER 

PLAN INCORPORATING THE ADDENDUM RIVERFRONT MASTER PLAN 2021 INTO THE 
COMPREHENSIVE PLAN  

  

HEARING DATE: April 8, 2021 

FILE NO:  CPTA20-0003 

APPLICANT: Initiated by City Council Resolution No. 2020-3686 
 

[...]
6"

8"

8"

8"

8"

6"
2"6"

8"

8"

8"

8"

10"

8"

12
"

18
"

6"

6"

6"6"

4"

8"

6"

6"

8"

6"

6"

8"

18
"

8"

6"

8"

8"

10"

14
"

6"

12
"

8"

8"

8"

18
"

10"

8"

8"

8"

8"

12"

8"

8"

8"
12"

6"

8"

8"

12
"

8"

6"

12
"

6"

6"6"

6"

6"

8"

8"

8"

8"

12
"

6"

6"

8"

8"

10
"

10"

12"

8"

6"

4"

6"

8"

10"

6"

12"

8"

8"

6"

8"

4"

6"6"

10"

6"

8"

8"

8"

8"

8"

8"

8"

8" 8"

8"

1"

6"

18"

8"

12
"

8"

8"

8"

6"

6"

6"

8"

8"

8"

5"
8"

8"

6"

6" 6"

6"

2"

6"
8"

8"

8"

6"

6"

8"

8"

18
"

8"

6"

8"

2"

4"

8"

8"6"

18
"

8"

8"

6"

12"

8"

4"

6"

8"

6"

8"

6"

6"

6"

8"

8"

8"

6"

4"

8"

8"

2"

12"

8"

12
"

10"

8"

8"

6"

8"

6"

8"

12
"

8"

4"

6"

6"

8"

18
"

8"

6"

12
"

6"

6"

8"

2"

4"

10
"

10
"

18
"

2"

6"

8"

6"

6"

12"

8"

6"

6"

8"

6"

2"

8"

2"

12
"

8"

6"

8"

8"

12"

8"

12"

6"

8"

8"

8"

6"

12"

8"

8"

8"

24"
12"

8"

8"

8"

8"

18
"

8"

12"

8"

8"

8"

8"

18"

8"

12"

6"

8"

8"

4"

8"

12"

8"

12
"

18
"

8"

8"

12
"

6"

6"

8"

8"

6"

6"

8"

4"

8"

6"

6"

8"

6"

4"

6"

8"

8"

8"

6"

10"

8"

6"

6"

8"

6"

24
"

8"

8"

8"

6"

8"

8"

6"

8"

8"4"

12"

8"

12"

8"

6"

6"

12"

8"

2"

12
"

8"

6"

6"

6"

8"

6"

8"

6"

12
"

8"

8"

4"

8"

8"

6"

12
"

12
"

6"

8"

12
"

10"

6"

8"

4"

6"

8"

8"

8"

8"

8"

6"
8"

8"

6"

6"

8"

12
"

12"

8"

10"

6"

8"

6"

12
"

12
"

4"

12
"

6"

6"

6"

10
"

8"

6"

6"

8"

8"

8"

12"

6"4"

10"

8"

8"

6"

1"4"

8"

2"

4" 8"

10"

8"

8"

8"

6"

8"

8"

12"

10"

8"

8"

6"

12"

6"

8"
8"

12"

8"

8"

24"

6"

10"

4"

8"

8"

18
"

12"

8"

10
"

4"

4"

8"6"

6"

4"

6"

8"

10"

8"
4"

8"

6"

8"

8"

8"

12
"

6"

8"

1.25"

4"

8"

6"

6"

24"

12"

6"

6"

8"

6"

8"

6"

8"

8"

4"

24"

24"

8"

10"

6"

6"

8"

6"

10"

8"

6"

6"

6"

8"

18"

8"

8"

6"

6"

8"

8"

8"

12"

6"

14
"

12"

8"

12"

8"

8"

8"

10
"

8"

6"

8"

6"

8"

6"

6"

6"

6"

10"

12
"

8"

8"

6"
8"

8"

6"
4"

12"

6"

6"

8"

6"

18
"

18"

8"

6"

6"
10"6"

2"

6"

8"

8"

8"

18"

6"

8"

8"

8"

8"

6"

8"

8"

4"

8"

18"

8"

10"

6"

6"

6"

12
"

8"
8"

8"

6"

6"

6"

10"

8"

2"

8"

12"

6"

8"

2"

8"

6"

6"

12"

6"
18

"

24"

8"

6"

5"

8"
6"

6"

10"

8"

4"

6"

6"

8"

18"

6"

10"

12
"

14
"

8"

6"

8"

18
"

6"

8"

12"

4"

8"

6"

8"

12"

6"

6"

6"

4"

1.2
5"

8"

6"

8"

6"

12"

8"

6"

6"
6"

12
"

6"

24"

2"

10"

8"
6"

8"

8"

10"

24"

8"

12"

6"

6"

8"

12
"

8"

8"

24"

6"

6"

18
"

8"

18
"

2"

6"

12
"

10"

8"

14
"

12"

8"

6"

8"

6"

6"

8"

8" 10"

8"

10"

8"

4"

6"

6"

6"

8"

8"

8"

18
"

8"

2"

6"

6"

24"

18"

2"

10"

6"

12"

24
"

8"

10"

8"

6"

8"

10"

8"

6"

8"

8"

10"

6"

8"

6"

8"

1.2
5"

10"

18"

12"

6"

12"

24"

8"

8"

10"

8"

8"

6"

6"

8"

5"

24"

6"

6"

6"

8"

24"

8"

10"

10"

8"

8"

8"

6"

2"

8"

8"

6"

18"

1"

8"

24"

6"

8"

8"

18
"

8"

8"

10"

6"

18"

8"

6"6"

16
"

1.5"

18
"

10"

6"

8"

1.25"

6"

12"

24
"

8"
12" 1.25

"

12"

18
"

12"

16
"

18
"

18
"

12" 12"

US HWY 99W HWY

S S
PR

IN
GB

RO
OK

 R
D

W ILLINOIS ST

W 1ST ST

W HANCOCK ST

E 1ST ST

S ST PAUL HWY

NE ST PAUL HWY

N 
SP

RI
NG

BR
OO

K 
RD

NE YAMHILL-NEWBERG HWY

HWY 99W
HWY

NE NORTH VALLEY RD

NE WILSONVILLE RD

NE BELL RD

N 
MA

IN
 S

T

N 
CO

LL
EG

E 
ST

NE
HILLSBORO

HWY

Harvey Creek
Hess Creek

Spring Brook

Chehalem Creek

Willa
mette

 River

24''

24''

10''

12
''

20''

24'
'

12''

24''

30'
'

Plot Date: 11-07-16

This map is intended for informational purposes only.
Murray, Smith & Associates, Inc. makes no representations,
express or implied, as to the accuracy, completeness and
timeliness of the information displayed. This map is not suitable
for legal, engineering, or surveying purposes. Notification of
any errors is appreciated.
Source: City of Newberg GIS, Yamhill County GIS, Metro RLIS
(Aug. 2016).

G:\PDX_Projects\15\1725 - Newberg Water Master Plan\GIS\MXD\15-1725-OR-PLATE 1.mxd 5/17/2017 1:01:32 PM HAS

LEGEND

UT Proposed Reservoir

#*!(
P Proposed Pump Station

Proposed Water Main

Proposed Developer-Constructed Main

UT Existing Reservoir

#*!(
P Existing Pump Station

!Ø Existing Supply Well

3Q Water Treatment Plant

Existing Water Main

Existing Raw Water Transmission

Railroad

City Limits

Independent Water Districts

Urban Growth Boundary (UGB)

Urban Reserve Area (URA)

Pressure Zones:

Zone 1

Zone 2

Zone 3

Zone 4

UV99W

700 0 700

SCALE: 1" = 700'

´

UV99W

UV219

UV240

UV219

PLATE 1

15-1725

May 2017

Proposed Water System Map

City of Newberg
Water Master Plan

3Q

Oak Knoll
Pump Station
(To be Abandoned)

North Valley
Reservoirs

Corral Creek
Reservoir

P-1
Proposed 
Bell East PS

P-2
Proposed 
Bell West PS

R-1
Proposed 
Bell Road
Reservoir

CITY OF
NEWBERG

N o r t h  H i l l sN o r t h  H i l l s
U R AU R A

WWTP



APPENDIX B





15-1725 Page B1-1 Recycled Water Use Evaluation 

May 2017 Introduction and Recycled Water System City of Newberg 

SECTION B1 

INTRODUCTION AND RECYLCED WATER SYSTEM 

 

Purpose 

 

The City of Newberg (City) has requested Murraysmith prepare this report to document the 

City’s existing recycled water (reuse) treatment and distribution facilities, as well as to 

review and summarize current regulations dictating allowable uses for non-potable water 

generated from its wastewater treatment plant (WWTP). This report documents an evaluation 

of possible expansion of the existing recycled water facilities, including a conceptual level 

plan of the piping network required to supply recycled water to potential future customers. 

Conceptual level project cost estimates for development of the build-out recycled water 

system are also included for planning purposes. 

 

Background 

 

The City owns and operates a secondary wastewater treatment plant (WWTP) located at 

2301 Wynooski Road in Newberg, Oregon. The WWTP has been in service since 1987. The 

facility provides wastewater collection and treatment services for residential, commercial, 

and industrial customers located with the city limits. A small number of residences located 

outside of the city limits are also served by the WWTP. A map of the City’s service area 

limits is presented in Figure B1-1. 

 

The WWTP is a Class IV oxidation-ditch type facility. The secondary treatment facility 

produces Class A compost product from its biological activated sludge plant, which the City 

sells under the name NEWGROW to the public throughout the year. Treated water 

discharged from the WWTP is either directed to the Willamette River or routed for additional 

treatment onsite to produce tertiary treated, recycled water. The tertiary membrane filtration 

reuse facility at the WWTP produces Class A effluent waters suitable for irrigating golf 

courses, school yards, and residential landscaping with minimal regulatory restrictions. 

Beneficial reuse of effluent is seasonal, because irrigation demands typically run from May 

through the first half of September.  

 

Currently, the Chehalem Glenn Golf Course, located approximately one and a half miles 

northeast of the WWTP, is the sole recipient of the City’s recycled water. Treated effluent is 

pumped from the WWTP through a dedicated 10-inch diameter recycled water main directly 

to a meter and associated private line to storage facilities on the golf course. Dedicated mains 

for recycled water are constructed of purple polyvinyl chloride (PVC) piping, termed in the 

industry as purple pipe; these purple pipes are not cross-connected with existing potable 

water mains. The City has been constructing limited segments of new purple pipe in 

association with all new underground utility installation projects. 

 

 

 

 



Harvey Creek

Sko
okum Lake

Hess Creek

Sp ring Brook

Willamette R
iver

US HWY 99W HWY

S SP
RI N

G B
RO

O K
RD

E HANCOCK ST

E 1ST ST

S ST PAUL
HW

Y

NE
STPAUL

HW
Y

NE YAMHILL-NEWBERG HW Y

HWY 99W
HWY

NE HILLSBORO
HWY

NE NORTH VALLEY RD

NE WILSONVILLE RD
NE BELL RD

N 
MA

IN
 S

T

N 
CO

LL
EG

E S
T

G:
\P

DX
_P

roj
ec

ts\
15

\17
25

 - N
ew

be
rg 

Wa
ter

 M
as

ter
 P

lan
\G

IS
\M

XD
\R

eu
se

 Ev
al 

Fig
ure

s\1
5-1

72
5-O

R-
FIG

UR
E 

B1
-1.

mx
d 5

/17
/20

17
 1:

07
:03

 P
M 

HA
S

SOURCE:
Base Mapping - City of Newberg (Nov. 2015), Marion County GIS and Metro RLIS (Nov. 2015).

´
0 3,000

SCALE IN FEET

FIGURE B1-1

15-1725

Wastewater Service Area

City of Newberg
Recycled Water Use Evaluation

May 2017

NEWBERG UV99W

UV219

LEGEND
Existing Newberg Service Area
City Limits
Urban Growth Boundary (UGB)
Railroad
Streams

UV99W

UV99WUV219

UV219

DUNDEE



15-1725 Page B1-3 Recycled Water Use Evaluation 

May 2017 Introduction and Recycled Water System City of Newberg 

Wastewater Treatment Facilities 

 

The City’s secondary treatment facilities at the WWTP consist of a raw influent pump 

station, headworks, activated sludge oxidation ditches, secondary clarifiers, chlorine 

disinfection, dechlorination, effluent outfall, and biosolids composting. Disinfection of the 

effluent is performed with chlorine gas. Treated and disinfected effluent is dechlorinated 

with sodium bisulfite prior to flow measurement and discharge. Treatment plant effluent is 

discharged to the Willamette River or routed to an onsite tertiary membrane filtration facility 

for beneficial reuse. 

 

The City constructed a tertiary membrane filtration reuse facility, called the Reuse Building, 

at the WWTP in 2008. The facility is designed to produce Class A recycled water meeting 

the standards defined in Oregon Administrative Rule (OAR) 340-55. The current capacity for 

the facility is 1 million gallons per day (mgd).    

 

Existing Tertiary Water Treatment Facilities 

 

The existing recycled water treatment system is comprised of a retrofitted chlorine contact 

basin at the end of the WWTP’s secondary treatment chain; membrane raw water supply 

pumps; membrane filtration package system skids; membrane filter backwash systems; a 

single recycled water storage tank; and recycled water effluent pumps. The entire recycled 

water treatment system has been integrated into the City’s Supervisory Control and Data 

Acquisition (SCADA) system to allow for optimizing controls. Individual components of the 

recycled water treatment system are discussed in further detail as follows. A schematic 

overview of the recycled water system is provided in Figure B1-2. 

 

Chlorine Contact Basin 

 

Following secondary clarification at the WWTP, plant flows are directed to a chlorine 

contact basin (CCB). Flows travel the length of the CCB at a rate designed to allow for 

sufficient chlorine contact time prior to discharging effluent to the downstream system. An 

overflow weir at the far end of the CCB directs flows through a dechlorination metering 

system prior to effluent discharge to the Willamette River. Membrane raw water feed pumps 

located within an existing pump wet well at the far end of the CCB provide supply to the 

WWTP’s tertiary treatment facilities. 

 

An operator-selected LOW setpoint at the CCB outfall weir and a HIGH setpoint below the 

top of CCB wall maintain desired water elevations within the CCB. An additional hard-

coded LOW-LOW level setpoint has been provided to maintain an acceptable water surface 

level above the membrane raw water feed pumps to minimize the potential for pump 

damage.   

 

Membrane Raw Water Supply Pumps 

 

Two constant speed vertical turbine pumps installed within the CCB act as the membrane 

raw water feed pumps. The pumps provide a firm capacity of approximately 700 gallons per  



AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
BACKWASH EQUALIZATION BASIN

AutoCAD SHX Text
HEADWORKS

AutoCAD SHX Text
OVERFLOW (TO DRAIN)

AutoCAD SHX Text
BACKWASH EQUALIZATION PUMP (200 GPM, CONSTANT SPEED)

AutoCAD SHX Text
RECIRCULATION PUMP

AutoCAD SHX Text
MEMBRANE FILTER PACKAGE SYSTEM, SKID 2

AutoCAD SHX Text
CHLORINE CONTACT BASIN

AutoCAD SHX Text
DISINFECTED SECONDARY EFFLUENT - 10" DI

AutoCAD SHX Text
MEMBRANE RAW WATER FEED PUMPS (1 MGD FIRM CAPACITY)

AutoCAD SHX Text
CLEAN-IN-PLACE SYSTEM SKID

AutoCAD SHX Text
SPENT CLEANING SOLUTION

AutoCAD SHX Text
CLEANING SOLUTION FEED

AutoCAD SHX Text
FEED TANK

AutoCAD SHX Text
FEED PUMP

AutoCAD SHX Text
FEED TANK

AutoCAD SHX Text
CLEANING SOLUTION RETURN

AutoCAD SHX Text
FEED PUMP

AutoCAD SHX Text
RECIRCULATION PUMP

AutoCAD SHX Text
REVERSE FILTRATE TANK

AutoCAD SHX Text
COMPRESSED AIR SYSTEM

AutoCAD SHX Text
MEMBRANE FILTER PACKAGE SYSTEM, SKID 1

AutoCAD SHX Text
BACKWASH

AutoCAD SHX Text
SODIUM HYPOCHLORITE

AutoCAD SHX Text
CITRIC ACID

AutoCAD SHX Text
CAUSTIC

AutoCAD SHX Text
REVERSE FILTRATE TANK

AutoCAD SHX Text
BACKWASH

AutoCAD SHX Text
OVERFLOW TO CHLORINE CONTACT BASIN

AutoCAD SHX Text
POINT OF COMPLIANCE FOR TURBIDITY AND TOTAL COLIFORM

AutoCAD SHX Text
RECYCLED WATER STORAGE/ MEMBRANE EFFLUENT PUMPS WET (6,600 GAL)

AutoCAD SHX Text
TO CHEHALEM GLENN GOLF COURSE

AutoCAD SHX Text
CHLORINE INJECTION POINT

AutoCAD SHX Text
MEMBRANE EFFLUENT PUMPS (1 MGD FIRM CAPACITY, EXPANDABLE TO 2 MGD)

AutoCAD SHX Text
M

AutoCAD SHX Text
HOT WATER TANK SUPPLY PUMP

AutoCAD SHX Text
WILLAMETTE RIVER

AutoCAD SHX Text
DECHLORINATON

AutoCAD SHX Text
10" SST

AutoCAD SHX Text
HOT WATER TANK

AutoCAD SHX Text
CLEANING SOLUTION

AutoCAD SHX Text
SECONDARY TREATMENT FACILITIES

AutoCAD SHX Text
CHLORINE INJECTION POINT

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
ABBREVIATIONS

AutoCAD SHX Text
MAIN PROCESS FLOW SUPPORTING PROCESS FLOW PUMP ELECTROMAGNETIC FLOW METER MEMBRANE FILTER

AutoCAD SHX Text
P

AutoCAD SHX Text
DUCTILE IRON GALLONS GALLONS PER MINUTE MILLION GALLONS PER DAY STAINLESS STEEL

AutoCAD SHX Text
DI GAL GPM MGD SST

AutoCAD SHX Text
G:\PDX_Projects\15\1725 - Newberg Water Master Plan\411 Non-Potable Water Re-Use Evaluation\Figures\2016-06-15\15-1725-411-OR-FIGURE B1-2.dwg PROCESS FLOW DIAGRAM 5/16/2017 7:24 PM DKH 21.0s (LMS Tech) PROCESS FLOW DIAGRAM 5/16/2017 7:24 PM DKH 21.0s (LMS Tech)PROCESS FLOW DIAGRAM 5/16/2017 7:24 PM DKH 21.0s (LMS Tech) 5/16/2017 7:24 PM DKH 21.0s (LMS Tech)5/16/2017 7:24 PM DKH 21.0s (LMS Tech) DKH 21.0s (LMS Tech)DKH 21.0s (LMS Tech) 21.0s (LMS Tech)21.0s (LMS Tech)

AutoCAD SHX Text
15-1725

AutoCAD SHX Text
TERTIARY TREATMENT PROCESS FLOW DIAGRAM

AutoCAD SHX Text
May 2017

AutoCAD SHX Text
CITY OF NEWBERG

AutoCAD SHX Text
FIGURE B1-2

AutoCAD SHX Text
M

AutoCAD SHX Text
P

AutoCAD SHX Text
M

AutoCAD SHX Text
  EXISTING			     FUTURE     FUTURE



15-1725 Page B1-5 Recycled Water Use Evaluation 

May 2017 Introduction and Recycled Water System City of Newberg 

minute (gpm) (1 mgd). The pumps discharge flows to two membrane filtration package 

system skids, located in the neighboring Reuse Building, via a 10-inch diameter ductile iron 

(DI) header pipe for further treatment.  

 

Raw water pumping rates are determined by reuse water production rates input into the 

SCADA system by the operator. The pumps will stop once SCADA no longer receives the 

raw water production request or the hard-coded LOW-LOW alarm in the CCB is reached. If 

the pumps are stopped from a programmed shutoff, they will remain off until the water level 

within the CCB rises to a hard-coded setpoint above the pumps. 

 

Membrane Filtration Package System Skids 

 

Chlorinated secondary effluent pumped from the CCB to the Reuse Building is delivered to 

two membrane filtration package system skids installed in parallel off of the 10-inch 

diameter DI header supply line. The two expandable membrane filter trains share a single 

control panel to manage all filtration and cleaning processes. The system is currently 

programmed to produce 200 to 800 gpm (0.3 to 1.15 mgd) of recycled water. 

 

The first component for each of the package systems is an open-air membrane filter feed 

tank. From this tank, a feed pump provides pressurized flow to the membrane filtration 

systems. Each membrane module contains thousands of hollow tubes, which are the filtration 

membranes. Once passed through the filtration membranes, the treated water is delivered to 

an open-air reverse filtrate tank at the end of each package skid or to the recycled water 

storage tank. The filtrate tank supplies a recirculation pump, which provides pressurized 

water for backwashing the filtration membranes, as needed.  

 

Each membrane module is backwashed at regular intervals throughout the day to dislodge 

and remove residual material left on the outside of the membrane. Compressed air is run 

from the inside of the filtration membrane installation during backwash to aid in the 

cleaning. Similar, though more intense, cleaning cycles are performed several times a day, 

and an even stronger clean-in-place (CIP) chemical cleaning of the membranes is conducted 

on a monthly basis. The CIP process is supplemented by hot water (90 to 100 degrees F) 

provided via a system consisting of a hot water storage tank with an internal electrical 

heating system provided by the membrane filter supplier. Backwash and cleaning cycles for 

filtration membranes are initiated by pressure loss across the membranes and controlled by 

the membrane filter system package control panels. Filter backwash flows are directed to a 

backwash equalization basin, where flows are pumped back to the WWTP headworks via a 

200 gpm constant speed submersible pump. 

 

Recycled Water Storage Tank 

 

Tertiary treated effluent from both membrane filtration package treatment skids is combined 

into a single pipe for delivery to the recycled water storage tank.  This combined effluent 

pipe is the regulatory point of compliance for recycled water quality produced by the facility. 

The effluent pipe is equipped with a turbidity meter and a grab sample valve for monitoring 

total coliforms. In the event of high turbidity in the recycled water, the downstream 



15-1725 Page B1-6 Recycled Water Use Evaluation 

May 2017 Introduction and Recycled Water System City of Newberg 

membrane effluent pumps will shut down. Chlorine solution may be injected into this line to 

provide a chlorine residual in the effluent water, as well as to control water quality within the 

recycled water storage tank.  

 

The recycled water storage tank is approximately 6,600 gallons in volume. The tank is 

located outside and adjacent to the Reuse Building. The tank functions as the wet well for the 

membrane effluent pumps.  

 

Water failing to meet regulatory standards and overflows from the recycled water tank are 

routed back to the inlet structure of the CCB. Water level in the tank is monitored by a 

pressure differential transmitter and relayed by SCADA, which will alarm at operator-

selected HIGH and LOW setpoints. Float level switches provide redundant monitoring of 

water level in the tank. 

 

Membrane Effluent Pumps 

 

Two dry pit centrifugal horizontal end suction pumps are installed adjacent to the recycled 

water storage tank for distributing membrane filter effluent. The pumps provide a firm 

capacity of up to approximately 700 gpm (1 mgd). The pumps are adjustable speed and can 

be set by operators to maintain a constant level in the recycled water storage tank. The 

pumps discharge to a 10-inch diameter stainless steel header before combining in a single 10-

inch diameter recycled water pipeline to provide irrigation water to Chehalem Glenn Golf 

Course.  

 

If the pumps fail or are turned off, flows will back up into the recycled water storage tank. 

Tank overflows are routed back to the inlet structure for the CCB. Flows from the membrane 